/ -’/
\\N\

\\\l'llll’r,o?
Ly '
\\\\::‘// @
.——"'"-—-""\

ey
’f.-'”hﬂ.\‘k\ CNAS L0230 20090003332 (2009)E A BN F(077)%

T =
TEST REPORT

BETC-HC1-2010-167

\\‘Q\.“
"”}; /

1

T | PMaw Bi kS H SR

Name of Engineering/ Product

g VTR R A A
Client

rae 5 ZIERR

Test Category

ExXxEZHAIERERERR T O

NATIONAL CENTER FOR QUALITY SUPERVISION
AND TEST OF BUILDING ENGINEERING



il

W
NOTICE

1LRET “REAEET” SR R AT

Test report is invalid without the “ Stamp of test report” or that of
test department on it.

2. SR REF NG “RKEER” BRK R AT

Duplication of test report is invalid without the “Stamp of test report”
or that of test department re—stamped on it.
3.MELER. HiZ, MHESEFEH PR RME NN 2T ;

Test report is invalid Without the signatures of the persons for chief
test, verification and approval. The test report for arbitration should
be added the signature of the person for verification on it.

4. R E BRI

Test report is invalid if altered.

5. XIS EE A RN, NTWRBMEZ B+ HHA R EAR

Different opinions about test report should be reported to the test
department within 15 days from the date of receiving the test report.
6. —fRAEIL, FTICRIDURFEHTT .

In general, for entrusted tests the responsibilities are undertaken

for the delivered samples only.
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{3 (Fax) : 010-84288515
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Internet: http://www. cabr-betc. com
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